MERCRUISER [2.7L EFI MIE GM 350%-8 1337)
Serial Mbr Bange: 0k040300 THRL 0K261160 ()

¥ LTERMNATOR &MD STARTER [MANDO)

Ref |Clazs|Part

Description

Comment

| A

Footnote

2 10 47462 | SCREW [7/16-14 % 1-1/4 IN.) 2
3 13 32993 | LOCKWASHER [FAEIN] 2
4 1A 15874 [MUT [M10% 1.5] 1
5 i 40021 1 NUT [M5x 0.8 1
E 13 40025 8|LOCKMWASHER [M10) 1
7 13 26996 | LOCKWASHER (#10) 1
g2 25 79695 BOOT-INSULATOR 1
) 28 3023491 |[FUSE [30 AMP) 1
10 i 21825/ NUT [1/4-28] 1
1 B07E53T |ALTERMATOR ASSEMBLY 1 [SEE ALTERMATOR "MaANDO" F
12 12 96457 'WASHER-PHEROLIC 1
13 13 26996 | LOCKWASHER [#10) 1
14 1A 73933 NUT [H10-24] 1
15 13 26992 LOCKMWASHER 144 1M.) 1
16 1 94330 WUT [1/4-20] 1
17 B07750T |BRACE 1
18 10 92267 | SCREW [3/8-16 % 3/4 IN.] 1
13 13 35048 | LOCKMWASHER [3/51M.) 1
20 10 29138| SCREM & LOCKMWAASHER (5416-1 1
21 8603707 1|BRACKET-ALTERNATOR 1
22 16 860102 |5TUD 3
23 10 BE/43|SCREW [3/8-24 ¥ 31/81N.] 1
24 1A 23161 [NUT [3/8-24] 1
25 BO7FETT |BRACKET-IDLER ADJUSTMENT |1
26 10 98261 |SCREW [3/8-16 5 3/4 IN.) 1
2 1 29260 WUT [5/16-24) 1
28 43 218381 2|PINION STUD 1
29 2183807 |BUSHING 2
30 BO7FEFT |PULLEY 2
3 1 853135 NUT [7/16-20) 2
32 8077537 1|BRACKET-IDLER 1
33 1A 32219 WUT [3/8-16] 3
34 10 B16607 [SCREW [FAE-20% 1-1/21M.] 1




